
1 

 

 

 

 

 

UNIVERSITA’ DELLA CALABRIA 

Dipartimento di Fisica 

 

Dottorato di Ricerca in  

Scienze e Tecnologie Fisiche, Chimiche e dei Materiali 

Convenzione Università della Calabria-Consiglio Nazionale delle Ricerche 

 
 

CICLO 

XXIX 

 

TITOLO TESI 

 

DEVELOPMENT OF INTEGRATED MEMBRANE SYSTEMS FOR THE 

TREATMENT OF OLIVE MILL WASTEWATER AND VALORIZATION OF HIGH-

ADDED VALUE BIOPRODUCTS 

 

Settore Scientifico Disciplinare CHIM/03 - Chimica Generale e Inorganica 

 

 

 

Coordinatore: Ch.mo Prof. Vincenzo Carbone 

                                     
 

Supervisore: 

 

Dott.ssa Lidietta Giorno 

 
 

Tutor:            Dott.ssa Emma Piacentini 

                                 
[...]
Here J is flux, Ci is the concentration and Di diffusion coefficient of component i, while 

dC/dz is the driving force. 

 

In addition to pressure driven membrane operations, forward osmosis (FO), osmotic 

distillation (OD) and membrane distillation (MD), have emerged as new technologies with 

great potential in OMWW treatment (Table 1.3).  

         

                      

 

 

 

 

 

 
 

 

  



44 

 

 

Table 1.3. Main membrane processes used for olive mill wastewater treatment [45]. 

 

Process 

 

Type of membrane Applied driving force 
Separation 

mechanism 

Microfiltration 
Macroporous 

0.1-10 micron 

Hydrostatic pressure 

(1-5 bar) 

Size exclusion, 

convection 

Ultrafiltration 

Macroporous or 

mesoporous 

0.02-0.1 micron 

Hydrostatic pressure  

( 1-8 bar) 

Size exclusion, 

convection 

Nanofiltration 

Mesoporous or 

microporous 

0.002- 0.02micron 

Hydrostatic pressure 

(3-30 bar)  

Size exclusion, 

electrostatic 

interactions, 

solution/diffusion 

Reverse osmosis Dense 
Hydrostatic pressure 

(10-100 bar) 
Solution/diffusion 

Osmotic 

distillation 
Porous hydrophobic 

Concentration 

gradient 
Diffusion 

Membrane 

distillation 
Porous hydrophobic 

Temperature 

difference  
Diffusion 

Forward osmosis Dense  
Osmotic pressure 

difference 
Solution/diffusion 

 

Membrane distillation (MD) and osmotic distillation (OD) can be used to selectively 

extract water from aqueous solutions under atmospheric pressure. Both processes are based 

on the use of a macroporous hydrophobic membrane separating two aqueous solutions. 

The hydrophobic nature of the membrane prevents liquid from entering its pores due to the 

surface tension forces. Therefore, liquid/vapor interfaces are formed at the entrances of the 

membrane pores. The driving force for the water vapor transport through the membrane is 

the vapor pressure difference between the two solution-membrane interfaces that is caused 

by the existing temperature gradient in MD and concentration gradient in OD [5]. Instead, 

the FO is a membrane process that uses an osmotic pressure gradient as a driving force to 

transport water across an ideally semipermeable membrane. FO has shown great potential 

in treating OMWW due to its low fouling sensitivity and high rejection capacity. 

Combination of emerging membrane technologies (FO, MD, OD) with the pressure driven 

membrane processes can improve recovery and concentration of high value-added co-

products with remediation of good quality water from a large a recalcitrant vegetable 

water. 

 



45 

 

1.7.7.1. Strategies used to reduce the fouling during MF and UF of OMWWs  

Regarding the OMWWs treatment by membrane operations, the main drawback for the 

implementation of membrane technologies is fouling phenomena that drastically reduces 

the flux, the efficiency of membrane separation and also alters the selectivity of the 

membrane. The first phenomenon that triggers over the membrane surface is concentration 

polarization. It is a reversible phenomenon caused by increasing concentration of solutes 

near the membrane boundary region. Concentration polarization may also reach high 

values to enable the formation of gel layers. If the concentration within the gel layer 

exceeds solubility concentration values, a solid starts to precipitate on the membrane 

surface. [46]. In order to minimize feed side polarization of concentration, appropriate 

fluid dynamic conditions have to be used notably through the development of membrane 

modules with an improved design. On the other hand, membrane fouling is an irreversible 

phenomenon and may involve membrane pore blocking, clogging, cake formation on the 

membrane surface. More specifically, the fouling mechanism can be internal fouling when 

the pollutant size is lower than the membrane pore size, pore blocking if pollutant and 

membrane pore have the same size or it could be cake formed when pollutant size is larger 

than membrane pore size and adhesion of particles on the membrane [47]. 

 In the olive processing wastewaters, the MF and UF are used to remove suspended solids 

from raw wastewater. Considering that OMWWs are characterized by high suspended 

solids content (between 25-128.4 g/L) [42] and by the gelling substances, like pectins, that 

give rise to fouling phenomena strongly reducing the membrane efficiency. These 

processes represent a critical step for the selective separation of phenolic compounds from 

OMWWs owing to the rapid decrease in permeate flux and irreversible fouling of the 

membranes. Thus, pretreatment of raw OMWW are key factors for improving the 

productivity of membranes and avoid high fouling rates, which would rapidly lead to zero 

flux conditions if no pretreatment is conducted on the raw effluent upstream the membrane 

process. Moreover, an optimization of process parameters such as feed flow rate, 

temperature, transmembrane pressure and in addition, the type of membrane materials is 

also fundamental for high membrane process efficiency. Hence, different approaches have 

been developed and applied as pre-treatment steps based on chemical, physical and 

biological methods or combination of them, to mitigate the problem of fouling during 

OMWW processing. In Tables 1.4 and 1.5 are reported the most significant pre-treatment 

of OMWWs prior of membrane process. 



46 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Table 1.4. Different types pre-treatments used before MF and operating parameters during 

process. 

Pre-treatment Aim Membranes 
Flux 

(L/hm2) 

TMP 

(bar) 

Feed flow 

rate/axial 

velocity 
Ref. 

pH adjustment, 

enzymatic 

treatment, 

centrifugation 

pH treatment to avoid 

phenols oxidation. 

Enzyme treatment and 

centrifugation to reduce 

clogging effect on 

membrane 

Sunflower- 

chaped ceramic 

block 

membrane, 0.1 

to 1.4 µm 

45 after 4.3 

h 
1.7 6 m/s [48]   

Acid treatment 
Acidification to prevent 

phenols oxidation 

Ceramic ZrO2, 

0.45 µm 

50 after 

VRF 3 
1.5 4.7 m/s [49] 

Coagulation and 

aerobic 

biodigestion  

Critical flux evaluation as 

a function of particle size 
PVDF, 0.3 µm 

 

8.48 

 

3 - [50] 

Filtration with 

cotton fabric filter 
Remove coarse material 

Ceramic Al2O3, 

0.2 µm 

42 after 6.5 

h 
0.7 760 L/h 

 

[51] 

Pectinase loaded 

membranes 

Self-Cleansing of MF 

Membrane 
PE, 0.4 µm 

 

30 after 8 h 

 

0.1 0.36 m/s [52]  



47 

 

 

The following studies gave examples of pretreatments applied before to carry out the 

membrane operations. Borsani et al. [59] developed a pilot plant allowing the treatment up 

to 300 m3/d of OMWW corresponding to about a production of 500 t/d of processed olives. 

The proposed process comprised three step of pre-treatment of OMWW prior to membrane 

treatment: dirty water storage (30 days), oil removal (97% oil removal capacity) and the 

settling of suspended solids. After pre-treatments, the OMWW was processed by a 

tangential filtration through 30 kDa polysulphone membranes. The plant was operated 

continuously for 24 h per day at 10 bar and 35°C and 11.25 m3/h of permeate flow. The UF 

process together with a subsequent biological treatment succeeded treating 150 m3/d 

effluents (11 m3/h of UF permeate and 180 m3/h of sewage) for one year keeping the outlet 

stream BOD (40 ppm) and COD (160 ppm), below the Italian environmental discharge 

limit. Turano et al. [60] proposed a physical pretreatment consisting in centrifugation step, 

in which the suspended solids are removed before ultrafiltration (UF) unit. The 

Table 1.5. Different types pre-treatments used before UF and operating parameters 

during process. 

Pre-treatment Aim Membranes 
Flux 

(L/hm2) 

TMP 

(bar) 

Feed 

flow 

rate/axial 

velocity 

Ref. 

pH adjustment 

and filtration 

(cartridge filter) 

Effect of pH on fouling PAN, 100 kDa 30 for 2h 1 100 L/h 
 

[53] 

Electro-Fenton 

reaction and 

anaerobic 

digestion 

Removal of COD 

and phenolic 

compounds 

Multi-tubular 

membranes, 

100 kDa 

59 after 1h 1.75 - [54] 

Three steps of 

pre-microfiltration 

(pore size of 50, 5 

and 0.2 µm) 

Remove large particles, 

suspended solids, oil 

and grease. 

PS, 100 kDa 
38.9 after 

(VRF 4) 
2 - [55] 

Coagulation-

flocculation 

process followed 

by 

photocatalysis 

Fouling control PA, 8 kDa 

 

9.6 

 

9 550 L/h [56] 

pH adjustment 

Effect of feed pH on the 

removal of color, 

phenolic compounds, 

total solids and chemical 

oxygen demand and on 

permeate fluxes 

PES, 50 kDa 

49  

(highest value 

not constant 

during the 

time) 

3 - [57]  

Filtration (50 

micron filter) 

followed by a 

flocculation 

Critical flux evaluation PA, 8 kDa 9.21 - - 
 

[58]  



48 

 

combination of centrifugation and ultrafiltration allows a COD reduction of about 90%. 

Moreover, a complete membrane rejection of fats, with respect to salts, sugars and 

polyphenols, is attained. Pizzichini et al. [48] also used centrifugation with pH adjustment 

and enzymatic treatment before the membrane operations. Akdemir et al. [53] proposed a 

pretreatment of OMWWs based on pH adjustment and cartridge filter filtration (20 

micron). The authors compared the performance of two different polymeric UF 

membranes, one of polyvinylidine-difluoride (with a MWCO of 30 kDa) and the other an 

ultrafiltration membrane with a MWCO of 100 kDa using pretreated OMWW. Besides, the 

effects of main operating parameters (transmembrane pressure, feed flow rate, pH and 

membrane type) on the permeate flux and membrane fouling were examined. The highest 

permeate flux (25.9 L/m2 h) was obtained using ultrafiltration membrane under operational 

conditions of Qf=200 L/h flow rate and TMP=4 bar, while the highest removals were 

obtained at Qf=100 L/h flow rate and TMP=1 bar. Several works report pH modifications 

of OMWWs with the aim of preserving polyphenols from undesirable oxidation processes 

before MF process [49-53]. 

Garcia-Castello et al. [51] carried out a filtration with a cotton fabric filter before MF 

operation. MF flux of about 42 L/hm2 using a transmembrane pressure of 0.7 bar and an 

axial velocity of 5.5 m/s was obtained with pre-treated OMWWs. Paraskeva et al [38] 

tested different types of filtration to remove suspended solids before UF process. They 

used a filter-press with paper filters of 80 micron, filtration through sand bed filters, 

vacuum pressure paper filters, polypropylene screen. They reported that 80 micron 

polypropylene filter was the simplest equipment and the pre-filtration procedure was 

faster than the other methods. Electro-Fenton (EF) was used by Khoufi et al. [54] as first 

stage of a three-step method for the OMWWs treatment to oxidize toxic and recalcitrant 

organic compounds including polyphenols. This approach consists in the addition of a 

mixture of ferrous salts and hydrogen peroxide, able to generate hydroxyl radicals. The 

second and third step consisted of an anaerobic biological treatment and an ultrafiltration 

post-treatment, respectively. Drouiche et al. [61] applied UF process in combining with 

advanced oxidation process using UV/H2O2 to remove a large part of total solids and 

organic carbon. Stoller et al. [58] reported different pretreatment of OMWW such as 

coagulation (with aluminum hydroxide and aluminum sulphate), aerobic biodigestion (by 

means of fungi) and photocatalytic organic matter reduction (by means of nanometric 

titanium dioxide anatase powders irradiated by UV light). After the pretreatment, the 

clarified wastewater was withdrawn from the reactor, filtered by a 75 micron sieve and 



49 

 

sent to the feed tank of the pilot plant based on MF, UF, NF and RO membrane system in 

series. All pretreatment processes successfully tested down to RO gave rise to final 

permeate volume recoveries equal to 62% of the beginning feedstock, with a COD value 

equal to 456 mg l-1, 242 mg l-1 and 385 mg l-1 for aluminum sulfate, biological 

treatment+aluminum sulfate and photocatalysis, respectively. The authors report that 

desired target requirements, which is COD values below 500 mg l-1 was reached (The 

Italian allowance for the municipal sewer system discharge of wastewaters). Ochando-

Pulido et al., [62] investigated the reclamation of two-phase OMW by RO on a bench-

scale, to achieve the quality to recirculate the final effluent to the olives washing machines 

in the manufacture process to finally close the loop. The raw OMW was previously 

subjected to an advanced oxidation process (AOP) based on homogeneous Fenton-like 

reaction. The authors reported that high and stable permeate fluxes were yielded by the RO 

membrane unit upon recirculation of a fraction of the permeate stream to the bulk tank. 

Under those conditions, 100% suspended solids, phenols and iron removal was achieved, 

in addition to 99.4% and 98.2% overall COD and conductivity rejection efficiencies were 

obtained, respectively. In another work, Ochando-Pulido et al., [63] pretreated wastewater 

derived from the washing of the olives (OWW) and from the olive oil washing during the 

vertical centrifugation (OMW) in ratio 1:1 by pH-temperature flocculation stand-alone or 

followed by photocatalysis with lab-made TiO2 nanoparticles under UV irradiation. The 

wastewater pretreated was sent to integrated batch UF and NF membranes-in series 

process. Significant and stable fluxes were observed on both UF and NF membranes, 15.5 

and 22.2 L h-1 m-2, respectively. Finally, the treatment line just comprising UF preceded by 

pH-T flocculation and UV/TiO2 photocatalysis provided an effluent compatible for 

irrigation and permitted reducing considerably the membrane plant dimension. In another 

study Ochando-Pulido et al. [64], carried out treatment for olive mill wastewater coming 

two-phase olive oil production process (OMW-2) on industrial scale. The OMW are pre-

treated using Fenton-like oxidation followed by flocculation-sedimentation and filtration 

through olive stones and with a final step of reverse osmosis (RO). Operating pressure of 

25 bar helped to achieve significant steady state permeate flux (21.1 L h-1 m−2) and 

minimize membrane fouling, ensuring less than 14.7% flux drop and up to 90% feed 

recovery. 

Dhaouadi et al., [65] in order to optimize the filtration and reduce the fouling very a short 

backwashing was adopted using external ceramic membrane bioreactor. The experimental 

study was carried out with various diluted OMW solutions continuously fed to the reactor 



50 

 

in order to permit the biomass to become gradually acclimated. The biomass was 

previously adapted to phenol, being highlighted by the authors the fact of its importance as 

it permits the microorganisms possess the enzymatic material necessary to degrade the 

phenolic compounds, thus producing a new population which is adapted to this toxic agent 

and which is able to consume it as a substrate. During a backpulse, pressurized air (2-4 bar) 

is used to force a known volume of permeate to go back through the membrane to the feed 

side. This approach allowed to stabilize permeate flux around 92 L h−1m−2, with zero 

suspended solid and no phenolic compounds. Alternative to conventional pre-treatments 

are biotechnological techniques integrated with membrane process that could play a key 

role in OMWW valorization as well as fouling mitigation. The removal of pectins 

integrated with an MF step to reduce the severe fouling that occurred during MF of 

OMWWs was investigated by Gebreyohannes et al. [52]. Pectinases were immobilized on 

the MF membrane surface and flux performance as a function of time was monitored and 

compared with inert membrane. Steady-state flux through the enzyme immobilized on the 

membrane surface was 50% higher than for the inert membrane. The mechanism for the 